CERTIFICATE OF INSPECTION & TEST  ORIGINAL (]
ST&H CORPORATION | (EN 10204 3.1)
g 411-3 Shinwol-r1, Jinryemyun, Gimhae-s1 Gyungnam, Korea

Tel:82.51.744-4680(5 line) Fax:82.51.744-4670 ’ Certified to 1SO9001:2008, 1SO14001:2004, PED97/23/EC by LRQA c
E-mail : stcorpn@kornet.net Certified API Spec Q1 and API Spec 6A (Licence No : 6A-1284 ) RPS 010308 0

Contract No. : 19737 Report No : MJ 16475 Date: OCT.06.2012

Customer : PLESA ANAHUAC Y CIAS..S.A DE C.V.

Spec. For Material : - ASTM/ASME A/SA105-11(NACE MR-0175)  Heat Treatment
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Size of Specimen(mm] | Yield Spe(nmen(mm
Gage
Length

Exammatlon

150LBSBLRF | hso.BSTHRF | liso.BSsorRr 1000 Magnetic
2" T Particle

150LBS BLRF - 150LBS THRF - 150LBS SORF -
> 6" N/A

150LBS BLRF 150LBS THRF 150LBS SORF .
- o @@ <« 1+ CE =0 .35

ISOLBS BLRF 150L.BS SORF 150LBS SORF (LONG FORMULAR)

6" 100 2" 400 10" 100

150LBS BLRF 150LBS SORF 150LBS SORF
8" 100 3” 12"

NOTE : W C:Water Cool O C Oil Cool We hereby certity that the material herein has been made

IMPa = 145.037 psi A C:Air Cool N A:Non Action  and tested in accordance with the above specification

WPa = 0.145037 ks| N:Normal ized A:Annealed and also with the requirements called for by the above order.

Ipsi = 0.006895 MPa Q. T:Quenched and Tempered e
tksi = 680476 WPa  N.T:Normal ized and Temper ed Witnessed by/ K. S. KIM  Manage of Q.A Dept/ H. J. LEE

ST-801-14-00 ST&H CORPORATION



